
 

 

CO-TREATMENT 

 

  
2019 

of septage and fecal sludge in 
sewage treatment facilities 

DORAI NARAYANA 



 

 

 

1 

 

 

 

CO-TREATMENT 

of septage and fecal sludge in sewage treatment facilities 

 

 

 

A Guide for Planners and Implementers 

 

 

 

 

 

Dorai Narayana 
May 2019 

 

 



 

 

 

2 

 

 

 

 

 

 

 

 

 

COPYRIGHT 

This document is not copyrighted. The reader may copy and redistribute 

the material; but it is requested that appropriate credit be given, and the 

material not be used for commercial purposes. 

 

  



 

 

 

3 

Contents 

1. BACKGROUND ............................................................................................................................ 4 
[...]
screening, grit removal and if possible, solids-liquid separation are recommended. Remote 

decanting stations should also have adequate monitoring facilities for the sludge being added.        

Similarly, in cases where the discharge of sludge for co-treatment is made direct at the STP, proper 

facilities for screening, grit removal, fats/oil/grease removal, equalisation / blending, and other 

preliminary treatment processes as required should be provided. Solids−liquid separation is an 

essential preliminary step in co-treatment and should be incorporated, with the liquid part co-

treated with the sewage.  

 

Exceptions to the above may be considered in the cases where the sludge is extremely dilute with 

little grit/ garbage, and the volume is very small.  

  

It should be noted that solid-liquid separation will remove a large portion of the particulate matter 

in sludge, and a corresponding portion of the organic matter. However, the liquid from solids–liquid 

separation process will still be very much higher in organic and suspended solids as compared to 

sewage, and requires further treatment.   

 



 

 

 

28 

“Fecal Sludge and Septage Treatment: A guide for low- and middle-income countries by Kevin 

Tayler” (ref 1) suggests the following treatment steps for sludge treatment, and these should be 

borne in mind in parallel as we consider co-treatment: 

• Removal of gross solids, grit, fats, oil, and grease (FOG), and floating objects. 

• Stabilization of fresh fecal sludge to reduce odours and render it more amenable to follow-up 

treatment processes. 

• Solids–liquid separation.  

• Treatment of the liquid removed from septage or fecal sludge.  

• Solids dewatering. 

• Reduction of the pathogen content of treated liquid and separated sludge. 

 

  



 

 

 

29 

7. IMPACTS OF CO-TREATMENT ON SEWAGE TREATMENT FACILITIES 

When sludge is added to the sewage stream, it may impact the STP in several ways:  

- odour issues, especially at the sludge reception area (particularly for fresh sludges) 

- increase in the quantity of screenings and grit  

- increase in sludge and scum 

- significantly higher organic and solids loadings 

- higher nitrogen 

- potential shock loading due to irregular addition of sludge 

- potential toxic substances in sludge 

 

The STP receives sewage at a fairly consistent rate (subject to daily variations and peaks), but sludge 

flows vary widely, depending on tanker volume, discharge frequency, working hours of tanker 

operations, seasonal variation of emptying etc. All these do not really impact the hydraulics of the 

STP, if the relative volumes of sludge are very low. However, in terms of loadings: BOD, COD, solids, 

ammonia, the intermittent discharges can cause serious shock loadings and process upsets. The 

nature of sludge can vary from tanker to tanker.  

 

The table 3 below shows the comparison of typical characteristics of fresh sludge, septage and 

sewage.  

 

 

Table 3: Characteristics of fecal sludges and comparison with tropical sewage. (Adapted from: Heinss et al., 1998) 



 

 

 

30 

 

8. PLANNING FOR CO-TREATMENT 

When planning for co-treatment, the following information / data should be available for 

assessment of technical viability. In the absence of reliable data, appropriate conservative figures 

may be estimated or adopted from literature for planning purposes.  

a. the characteristics of the STP where co-treatment is being proposed 

o size of STP: should be sufficient to mitigate shock loadings from tanker discharge 

volumes, or alternatively, justifiable to allow investment on reception facility, 

screening/grit removal, blending/mixing and possibly solids/ liquid separation 

o spare capacity, expected to be available for planning period to accommodate the 

sludge to be co-treated 

o Key process design parameters, including sizing, retention times, surface overflow 

rates, oxygen supply, MLVSS, f/m ratio, sludge age, equipment ratings and STP 

sludge handling capacity  

o Regulated effluent standards (BOD, COD, SS, N, P, coliforms, others) 

o Current STP effluent performance (BOD, COD, SS, N, P, coliforms, others). The STP 

should be meeting the effluent standards.   

b. Characteristics and future prospect of the catchment of the STP 

o Current sewage flows (daily, peak)   

o Projection of sewage flows over planning period 

o Characteristics of sewage and expected changes in planning period 

c. Characteristics and future prospect of the sludge catchment for sludge to be co-treated at 

the STP 

o Total estimated sludge to be treated (annual, daily, hourly) 

o Projection of sludge flows over planning period 

o Source of sludge (pits, septic tanks, containment vaults, community toilets etc) 

with respective quantities 

o Characteristics of sludge and projected changes expected in planning period 

Estimated default values of solids, BOD, COD and fractionalization values (considering local 

conditions) may be used for planning purposes. However, wherever possible, these should be 

sampled and actual characterisation done from time to time to get more reliable local values. Ratios 

of key parameters such as BOD/COD, TS/VSS, indicators of biodegradability, settleability, ammonia 

will be useful indicators to understand the nature of the sludge.  



 

 

 

31 

Preliminary steps such as screening, grit removal and blending/ mixing, and where possible, solids/ 

liquid separation, and balancing tanks to blend the sludge and equalise it, by mixing into the sewage 

to avoid shock loads, shall be provided as appropriate. 

This will enable a large portion of the garbage, grit, organic solids (and its BOD/COD) to be removed, 

bringing the FS characteristics closer to those of sewage, and therefore more manageable through 

co-treatment. Operational problems such as high garbage/ grit/ solids accumulation in preliminary 

/ primary stages of the STP (and even sewers and pump stations) can then be avoided.   

Where the incoming sludge is predominantly fresh, a stabilisation step may be appropriate before 

solid liquid separation or as part of solids/ liquid separation.  

Where the sludge is from pits, and has high solids content, direct dewatering could be done and 

the liquid co-treated.  

Septage or wetter sludges may be subjected to solids/ liquid separation with the solids part 

dewatered further, and the liquid part co-treated.  

Solid-liquid separation or dewatering will greatly reduce solids, and a large part of the particulate 

organics. From the solid liquid separation or dewatering step mass balance, the remaining organics 

in the liquid can be assessed.  

 

Fig 5: Planning for co-treatment 

 

 



 

 

 

32 

Sewage treatment plants hosting co-treatment are likely to be mechanised plants utilising aerobic 

processes. Common systems would be activated sludge based. It may consist of primary solids 

settlement, followed by an aerobic reactor to biologically stabilise organics, including possibly 

staged removal of nutrients. Final clarification processes will remove most of the solids, producing 

effluent with low levels of solids and organics. A disinfection step may be incorporated to remove 

pathogens, and other polishing steps may be included too.  

Other common sewage treatment systems are pond systems, SBRs (sequential batch reactors), 

which is a variation of the activated sludge system, but operating on a batch basis, and UASBs 

(upflow anaerobic sludge blanket reactors). 

The main part of the following guide refers to co-treatment in an activated sludge STP. Co-

treatment considerations for other systems such as ponds, SBRs and UASBs are briefly discussed 

subsequently.  

   

  



 

 

 

33 

9. PRELIMINARY PROCESSES  

Besides screening, grit removal and blending / balancing, some of the other preliminary processes 

that may be required before the co-treatment of the sludge are:  

9.1 STABILISATION 

Stabilisation is often required for sludge sourced from simple containments, public or community 

toilet containments which are emptied at very frequent intervals, where the sludge is fresh. Typical 

characteristics of fresh sludge are: 

Parameter Range 

COD >20,000 mg/l 

COD:BOD ratio less than 5:1   

Ammonia  > 2000 mg/l 

SS   >15,000 mg/l  

 

This type of sludge needs to be stabilised before subsequent co-treatment. Available methods of 

stabilisation of sludge are lime stabilisation, aerobic digestion and anaerobic digestion. Ref 1 

recommends anaerobic digestion, considering low energy requirements and also effectiveness.  

Small scale biodigesters are suggested, due to their simplicity and also because they do not need 

power supply. These are most effective for sludges with high solids content and biodegradable 

solids.  The design should facilitate mixing of the contents. This step will stabilise the bulk of 

biodegradable material, while also helping to blend and homogenise the sludge. Digested sludge 

will also have better settleability and dewaterability.  The BOD reduction varies according to the 

input sludge characteristics and the digestor design. In the absence of data, for predominantly fresh 

sludge, digestion may be assumed to reduce at least 30 to 40% of BOD.  Further details and design 

considerations of digestion are available in reference 1.  

 

9.2 SOLIDS/ LIQUID SEPARATION 

Stabilised sludge sourced predominantly from septic tanks, pits or other containments will have 

good settling / dewatering characteristics.  Such sludges are likely to have large proportion of non-

biodegradable COD, which is mostly particulate and settleable.  This makes solid/ liquid separation 

a desirable first step for such sludges. Depending on the type of process adopted, a large portion 

of the solids and the BOD will be removed in this step. 



 

 

 

34 

The table 4 below shows indicative reduction of solids and BOD in the solids/ liquid separation 

stage.  

 

 % TSS reduction % BOD reduction 

Drying beds 95 70-90 

Anaerobic ponds 80 60 

Belt press 95 90 

Gravity thickening 30-60 30-50 

 

Table 4: Indicative reduction of solids and BOD in the solids/ liquid separation stage. Adapted from Ref 1. 

 

BOX 8 

Mass balance 

The diagram below shows a typical mass balance diagram, assuming sludge volume of 18,250 

m3/year (60.83 m3/day based on 300 days operation per year), sludge SS at 10,000 mg/l, gravity 

thickening with 50% TSS reduction to 5% solids content. Note that 50% solids removal refers to the 

solids loading in kilograms and not to the concentration in mg/l.  

 

  

 

Refer excel sheet 1 for example of mass flow for solids/liquid separation 

 



 

 

 

35 

The supernatant will need to be biologically stabilised in the aeration reactor with the sewage, and 

the solids settled out.  The thickened sludge may be dewatered and further treated before disposal 

/ reuse.  Reference 1 has more information on solid/ liquid separation and solids dewatering.  

 

9.3 SOLIDS LIQUID SEPARATION IN PRIMARY SETTLING TANK 

In the cases where the STP incorporates primary settlement, the solids liquid separation may be 

performed in the same tank. This should be done with caution, especially for old facilities. Hydraulic 

impact during peak flows, and additional solids loading impact should be checked.  

Sewage flows vary over the day, with peak flows in the morning and evening. Peak factors are 

generally lower for larger STPs, since the flow travels for a longer period along sewer pipelines 

before reaching the treatment facility, and is therefore more balanced.  

 

If no equalisation is provided, the morning peak will generally coincide with the hours when sludge 

is delivered to the facility, when the flow would be the combination of the hourly sewage peak with 

the sludge flow. The flow patterns of the sewage, sludge and combined flow are likely to look as 

below. 

 

 

Fig 6: Hourly flow pattern with co-treatment 



 

 

 

36 

As we can see, the critical period is when the morning peak sewage flow coincides with the sludge 

flow. Surface overflow rate in the primary clarifier should be checked on the hourly peak flow of 

the combined sewage and sludge flow. Usually at low percentage of sludge addition this should not 

impact greatly. Moreover, septage and pit sludge usually have good settling properties. However, 

if there is large percentage of fresh sludge, settleability could be a problem.  

 

Recommended good practice in co-treatment is to ensure that the host STP has sufficient spare 

capacity, and this ensures the design surface overflow rates are unlikely to be exceeded at low 

percentages of sludge co-treatment.   

  



 

 

 

37 

 

BOX 9: 

HOURLY HYDRAULIC LOAD IN PRIMARY SETTLING TANK 

Combined hydraulic load Qt = Qw + Qs 

where  

Qt = total flow; 
Qw = peak sewage flow; 
Qs = septage flow; 
 
Assuming an STP of 10,000 m3/day design flow, which is currently 50% utilised.  

Current sewage flow Qw  = 10,000 x 50% x 365 = 1,825,000 m3/year   

If 1% of this flow is added as sludge,  

Qs   = 1,825,000  x 0.01 = 18,250 m3/year 

Hourly sludge volume is calculated considering 300 working days per year and 8 working hours per 

day for sludge tanker reception: 

Hourly sludge flow: Qs   = 
18250

300 𝑥 8
 = 7.6 m3/hr 

Peak sewage flow is calculated using the modified Babbitt formula: 

Peak flow factor = 4.7 x  (
𝑝

1000
)

−0.11
 

Where P is the population equivalent. In this case:  (
10,000

135 𝑥 0.8
)  = 92,600 people 

Peak flow factor = 4.7 x   (
92,600

1000
)

−0.11
   = 2.86 

Design Peak flow = 2.86 x 10,000/24 = 1190 m3/hr 

Current Peak flow = 2.86 x 5,000/24 = 595 m3/hr  

(peak flow factor is calculated on total design population, but current peak flow is based on 50% 

loading as assumed)  

Total combined peak flow for co-treatment condition = 595+7.6 = 603 m3/hr.  

The increase is (603 -1190) /1190 = - 49%.  

Note: the percentage is over the design peak flow. Hydraulic overloading is usually not an issue at low 

percentages of sludge addition, and where there is sufficient spare unutilised STP capacity.     

Refer excel sheet 2 

 

There will also be higher sludge produced, which will need to be pumped and handled.   

Graph below shows the percentage increase in hourly primary sludge for various incoming sludge 

TSS and percentage sludge addition.  This is for an STP with 50% unutilised capacity.   



 

 

 

38 

 

  

Fig 7: Percentage increase in primary sludge (hourly) 

 

The increase of solids removed will be very high for higher sludge concentrations and for higher 

percentage sludge added. STPs with lower unutilised capacity will also be seriously impacted. 

Sludge handling equipment and primary sludge treatment facilities will need to checked and be 

upgraded / expanded accordingly.     

 

 

  

Sludge TSS 

30,000 mg/l 

Sludge TSS 

10,000 mg/l 

Sludge TSS 

4,000 mg/l 



 

 

 

39 

 

BOX 10 

INCREASE IN PRIMARY SETTLING TANK SLUDGE 

 

According to Metcalf & Eddy, primary Settling tanks can remove 50 – 70% of suspended solids.  

Assuming a 50% solids removal, at peak flow conditions: 

Solids removed under design conditions:  = 50% of (QwCw) 

Where 
Qw = design peak hourly sewage flow (1,190 m3/hr, see Box 9); 
Cw = concentration of TSS in the sewage (300mg/l); 
Solids removed   = 50% of (1,190 x 300) / 1000 kg  

               = 178.5 kg/hr 

Solids removed under co-treatment conditions:  = 50% of (QwCw + QsCs ) 

Where 
Qw = current peak hourly sewage flow (595 m3/hr, see Box 9) ; 
Qs = sludge flow (7.6 m3/hr); 
Cw = concentration of TSS in the sewage (300mg/l); 
Cs = TSS concentration in the liquid fraction of sludge (10,000 mg/l) 
 

Solids removed   = 50% of (595 x 300  + 7.6 x 10,000) / 1000 kg  

      = 127.3 kg/hr 

This is less than the design solids by 29%. For higher sludge concentrations and for higher 